. N EJRC SARDEN
j int-Truidensesteenwed “
| RS —ignan - Belgil’
;o o E

1 Fax r32- | G-80 o4 B
| j P.B {
_§Bs54-220 -

REPAIR PART .

- 4 ‘ REF.
FRONT STEEARING
PAGE FRONT AXLE ASSY

i

}mﬁ?»

5. Use of servi
iy 3 ) rvice/r i
( .aleqmpm &nt partr-.elﬁg'a\?e‘ ent pans other than MS A NT:
4 y void your warranty. ITEMS ARE INFTERCHANGE
. B il ABLE
WITH OPBOSITE SIDE
2 _ 320120E

- e NV EUF{'@GARDEN SA
Sint—Truidensesteenweq 252
B-3300 Tienen - Belgium
Tol. ++32-16-80 54 32
16-80 54 38

e L R2-




PAGE 82/14

KEY # PART# DESCRIFTION . QTY.
1 332519-872 MAIN FRAME wirmee oammniatnns [TLI—
2 310003 FOOT PAD, LH ... e
a 310004 FOOT PAD, RH coorviiimes ]
4 INSL3B FASTENER, RATCHET ... W 12
[3 aoBR73.858 - - ARACKET.GAILLE LH ... ol
6 326874-853 BF!ACKE'T.GFHLLE [ 213 S o
¥ BRABZ-853 BARKT,SU PPOHT.FRONT AXLE ... A
8 328154 SCREW, 5/16-18X1 BWDFLLK ... -8
9 55273 " NUT. 5/16-18 HXWDFLLK (- N -
10 227687-853 " SHIELD MEAT 8F B3S .. .
11 az4136-672 RRAGKET, HANGER 30" .ooovrenni
12 50720 . ROLT, .625X2.875 SPBH 17200 .
13 274654 NUT, 1/2-20 REGHXCTRLK .iovnar-
14 180138 SCREW. 5/8-16X3.00 HHG
15 2483 WASHER,.2810X1 250X.07
16 1499 NUT, 38-16 REGHXCTRLEK —covicirrees
17 324906-B3% CONSOLE, MOLDED DASH ...
18 WE235-830 CONSOLE, REAR COVER svaeins .
19 PA=teleLicd SCREW, 1/4-20% .50 WAHHTAP W18
20 325766 DYRSI wossserars s star e 1
21 30RES0 SCREW, 1/4-20% SOPHPNTAE .. !
i §27583-853 SUPFORT, SF MLD DSH .o w2
29 327684-853 SUPPORT.SF MLD DSK GAS TANK -
24 505348 SCREW, 1/4-20X £0 WAHRHTAP ..... . I -
26 Y7444 .. BANGFL.78SID,.226 MTNG HOLES wurany et
25 180020 SCREW, 1/4-20X .75 BHG .o et
27 46931 NUT, 1/4-20 WHFL MAC- -8
286 397360 BRNG, FL L5601, 238 MT e
s 327078-853 STRAP, DASH SUBRORT - o 't
30 995346 SCREW, 1/4-20% 50 WAHHTAP . @
31 165041 S0REW. 10-24X.63 PHFLTMA ... . 2
82 308459 NUT, #10-24 HXHDNVYLK ...oureessamsasrmmsmmsmisees s 2
a3 4268924-853 CONSOLE SUPPORT BRKT —.oveerevess 2
24 305346 SCREW, 1/4-20% 50 WAHHTAP oo mreemasames 2
3% 328141 ByMPER.HOOD/DASH TOP & CORNER wonarri 2
36 228142 BUMPER HOODN/DASH SINE STRIF e -2
37 329145 HOIOD woveoar. s etiaises sttt W
38 320178 GRILLE .1ecoeeniee w1
39 429144 IneERT GRILLE ... el
40 329238 RIVET, PQP 811 601 5 W2
41 [06B57 . CLIR, TINNERMAN VER [ HOOD -t
A2 23044 PIN. CLEVIS 500 X 481,51 LETH i ]
43 426522 BRNG HOOD .50S!D "eeR0DX1.12Fk. 2
44 g260 PN, HAIR 081 DUAXTBELE wcivsmssevaen B
45 315899 LANYAHD,HOOD 1500 1G .- ol
46 48050 SCHEW, 1/4-10%. 75PHPNTAP . e 1
47 304784 SPRING, HOOD LATOM oormsaesnee ol
48 305385 BELT GUARD SF RUBBER 7 X o2
49 o7004 SCREW, 10-24X .63 TRHMA .. orer W12
50 16507 WASHER, FLAT poI% BEX.040 . w12
51 208450 NUT, #10-24 HXHDNYLK i .12
52 az6194 LENS ..o o
53 301452 EOIL, HEAT REFLEGTOR A
86 333225 RIVET, POP 3N 6DIAX1.ULG FLG ... W2
a7 1501 FLA‘TWASHER. .EOS)LSSX.OAO RRyo .-
262283 ENGLISH OFERATOR MANUAL ... el
333384 FRENCH OPERATOR MANDAL ... e, 1
333385 GEFIMAN CPERATOR MANUAL ... W1
333316 ENGLISH PARTS MANUIAL .ooroenmsnmmrriesss .1
323000 ENGLISH GRASS CATGHER MANUAL ... 1
223207 FRENCH GRASS CATCGHER NANUAL .- 1

223208 GERMAN GRASS CATCHER MANUAL Lo siemmmns i




PAGE 83/}4

13 U3 Uz:Uu2p’

- REF.SEAT
CUSTOMER
ASSEMBLY VIEW

H F- K
FINAL DECK i
sv PG ;
) i
Aﬂv @
i L]
: £
§
- i
i\ = ’ é
ﬁ
zﬁhumxéﬁﬁ :
ASBY PG 5%
‘ !
E: ALWays LSE ORIGINAL EQUIPMENT ALL UNNUMBERED ; ;
f5- Use of swv.ce/repiace,ment paits other than ITEMS ARE INTERCHANGEABLE T
g equipment pars may void your warrany. . WITH OPPQSITE SIDE 029120E 3 '
8 -
i




——

PART #
Sase7-87e
61 20507
62 1468
63 330483
64 120892
65 595348
a8 M
€6-1 832423-879
66.2 9239

6643 439455
G6-4 301551
665 120373

72 995346
73 180081
74 448863
76 §5273
78 55023
79 53443
80 271184
83 50653
84 41529
B& 71190

© SEAT PLATE .

* ORDER INDVIDUAL PARTS,

PAGE 84/14
P.g

_ & HOOD ASSEMBLY

DESCRIPTION - oy

1

BOLT, 437X, (56 HHSH 5116 18 2
NUT, 5/‘16-18 REGHEXCTRLK ... reremie .. 2
SPRING, SEAT 1.500DX2. 0516 P 2
wen @

2

1

1

FLATWASHER, .281X,63X.068,,,
SCREW 1/4-20X 50 WAHHTAP
ASSEMBLH’ FENDEF-'(
FENDER ,,

CLEVIS .. s
SCREW, 5/16- TBX ESPHPNMA BKPH.,.
WA":‘HFF! A4410X1,50DX.08 CUY ZN ...,
NUT, 5A16-188Q ... . corre v ceorarens
SCREW, 1/4-20X .50 WAHHTAP .,
SCHEW §/18-1BX1,28 HHC .,.......
WASHER FLAT 375X 88X.082.,
NUT, 5«‘1648 HXWDFLLK............
TRIM,STRIP BLACK—SMA LL W/ ADH
PIN, 516.18 HOOD LATCH .,

NUT, §/16-18 HEXKEPS .

GUIDE, BELT .,
NUYT, 3/8-18 HXCTRLK M
NUT, 3/8-16 HEXKEPS ....... S e e




PAGE 85/14

1

REF,
QUITOMER ASSY, PG,
(STEERING WHEE[ ==
& HARDWARE)

FER TO

Pl \ ™ i
BSSIS & HODD PG, -
N AXLE\zgkx / z
FroRT) b

ALL UNNHWIBERED
ITEMS ARE INTEHCHANGEABLE
~__WITH OPPOSITE SIDE 3292830




PAGE B6/14
1]

- e - AL Ey & uard

KEY# PART# DESCRIPTION ' arty. i 4 j
b 1 ' AXLE FRONT ASSY, SFLONG .....,... wn - !
1-1 312280-87% FRONT AXLE ......oooovovvuroon o - 5
3 {-2 50548 BEARING, FL. .7501DX1.00200% 76... 4 ]
i 1-4 36625 RING, RETEX 57X 05TRUS133 75 ...t 1 E
3 1-5 10357 SPINDLEASSY, LH LONG ... ceenr 1 ¥
k. 8 1.8 327619 ARM ASSY, FRONT STE ERING ... w1 v
g 1-7 434565 PIN, SPRING . 250DIAX 1. 251G HWVEL o 1 :
S 2 302RRA i AODSTAMPED 18.311.6 W.SEC | " 1 ﬁz
k- 3 180124 SCREW, 3/8-16X1 26 HHG ..., . . - Kl
p 4 120382 . WASHER, REGSPTLK.395X.68% 10 2 &
b 5 1469 . NUT, 3816 REGHXCTRLK ..., . W
E = 324752 GEAR, SECTOR SF4WS K . | :
- 7 333289 ©T PLATESECTOR ..o i
F 8 330021 BUBHING, SECTOR GEAR .. .1
F ] 161643 SCREW, 3/8-24X1.50 HHE ... et
) 10 845 WASHER, FLAT 330X1.25X 119 . -
E 11 412349 NUT. 8824 HXGTRLK ... .. 1 &
12 328308 DBAG LINK aRgyY 1780t 0" a1 3
e oo 12.1 57148 BALL JOINT 3/8 THD SHORT &TUD . 2
E 12.2 124925 NUT, 2/8-24 REGHEXJAM ............... -
3 12-3 56180 DRAG LINK v e i 1 :
i’ 13 120482 WABHER, REGSPTLK 393X.68X 10 " 4 >
i 14 120260 NUT, 88-24 REGHEX ..........oo.sor oo 2 3
15 27345 ‘SHAET, PIN-STR . W1 e
g 18 325802 BANG. FL .50 INX1.3700DX .. | &
&5 17 326805 SCH 1/4-20%,75 {TCY30-35 FT#} .. .2 :
LA 18 46931 NUT, 1/4-20 WDFL MAG-LOCK ... 2
" 19 20884 RING, RET E 39X,04TRUS133-50 . -1 )
g 20 41088 - TIAE & RIM, PU 13X%,0X8 TUR .., - 5
3 TIRE SEE TIRE TREAD PAGE £
] 2 24167 VALVE STEM ......... ... evivmnnons 2 g
F: 20-2 20937 HUB ... ) 3
b 20-3 314416 BEARING.,.............. il 5
3 21 642 WASHER, FLAT 755X7.31X.075 ... iy ;
4 22 aee25 RING, RETEX .57X,05TRUS132-75 2
b 23 40304 HUB GAP, 1.500i0 X 7/8LG .......... wd
k. A4 24 . 180124 SCREW, 3/8-16X1.25 HHCG ............ w1
. 25 120394 WASHER, FLAT 405X 81X.085 ... "
: 4 2 45171 NUT. 8/8-16 HWDEL WHIZ-LOCIKEN ... SO 1
8 " ORDER INDIVIDUAL PARTS.
. !
.. -
Q-
, ¥
S 4




E: ALWAYS USE ORIGINAL EQUIPMENT
5. Use of service/replacement parts ather than,
jal equipment parts may void your warranty . :

PAGE B7/1

ALL. UNNUMRBERED
TEMS ARE INTERCHANGEA BLE
331231

‘10

WITH OPPOSITE SIDE

- .

REPAIR PARTS

g

F rECE RSt

"’i‘#’—i

13




PAGE  @8/14
14

¥ 35 54 220 MOWEH SUSPENﬁION ASSEMB
WAk 3 KEY# PART# DESCRIPTION ‘
gw, ) 1 821371 BAKT, REAR SUPTRH ... et eeraneaes QTY
. 2 150091 SCREW, £/16-18X2.50 HHC ..., ..2
; SN 3 120393 WASHEH FLAT 344X .69%X 085 ... .1
. 3 1498 NUT, 5/16-18 REGHEXCTRLK .. -
. s 314702 SPALER, SLEV 344X1.00X .SDDEM . .
Cd 5 321570 BAKT, REAR SUPT LH o vvovmenec oo o 4
L 7 180113 SCREW, 6/16-18X3.00 HHG ..o e 2
P g 120893 WASHER, FLAT 344X .B9X 065 ... o 1
- g 1498 NUT, 5/46-18 REGHEXCTHLK ... 2
1) 314702 SPAC-ER SLEV 344X1.00X 5OOPM . v 1
; 1 56180 PIN, HAIR 0687 DIAXA.GALE 1o N
_. 12 328839 BAKT, LINK LOWER BLKPHOS .. -
5 | 13 313550 BOLT, 500X 228 HHSH 5:‘16-’{8 ..... vt
i ‘: 14 1488 NUT, 5/16-18 BEGHEXCTRLK .. 1
o 15 820605 BRAGKETLIFT BAR JU"........... e
{ 16 180077 SCREW, 5/15-18% ,75 HHG .. .2
1 i 17 1498 NUT, 5M6-18 HEGHEXCTFILK ........ -
1 ! 16 ano47s SPRING, TENSION 7.52(.G+17L8AN el
E | 1§ 418924 WASHER, FLAT ,344X1.13X.062..... ol
E ) 20 1498 NUT, 515-18 F\EGHEXCTRLK ]
; 21 9405 CLEVIS, LIFT CABLE ... 1
22 . 120372 NUT, 1/6-20 HEGSQ .. - 1
¢ 23 372261 CABLE, CLUTCH 31.81 LG (30°SF) . 1
v : 24 328139 LEVER, CLUTCH SF 30" SUS ZINC w i
25 1288 RAKT, CABLE RETAIN .. - ot
26 483086 PULLEY POWDER METAL ... w1
27 58336 BOLT, .75X .375 HHSK 1/4-20. i
28 1502 NUT, 1/4-20 REGHEXCTRLK .. 1
29 8260 PIN, HAIR 081 DIAX1.86LG .......... 1
an 906425 WASHER, FLAT 515X 88X.064... ot
31 20265 WASHER. FLAT 515X1.38X 119PL . w1
a2 305228 STOR, PTO ENGAGE .. Wl
33 326386 PIN, SPRING., 1870IAX1.13LG HD .. A
34 331624 KNOB. ROUND 1.50014 OR GRIP . w1
85 321205-853 CLEVIS, P.T.O. PULLEY... 1
36 AHB06 PULLEY POWDER METAL ., o1
a7 300317 PIN, CLEVIS .375DIA.X-&1 LG oo, Wl
3 896416 WASHER, FLAT .391X1.00X 125 .. R ECh—
30 8280 PIN, HAIR 081 DIAX1.86LG ........... ;
40 313826 BRACKET HEIGHT ADJUST ...
41 180077 SCREW, 5/18-18% .75 HHC .....
42 1488 NUT, 516-18 BEGHEXCTRLEK ....ovvvceemssanisse it i
43 301238 QUADRANT HEIGHT ADJUST ...
44 180077 SCREW, 5/16-1BX 75 HHC .........
a5 1498 NUT, 5/16-18 REGHEXCTRLK .
A8 320202-853 HANDLE LIFT SHORTE0" &£.5.)
47 300171 BOLY, 500X .270 HHSH &/16-18, )
48 9964 18 WASHER, FLAT 508X .75X.024. .. sovecvrsrosialiiorsenrnns
49 44108 NUT, 1618 HWDFLGTRLK
80 301289 PAWL, SOUARE bttt
51 300177 BOLT, .500X 270 HHSH 5/16-18 .
a2 44108 NUT, 5/18-18 HWDFLCTRLK ...,
58 9485 POINTER, | EIGH T ADY oooceer
54 138479 WASHER, EXLK .195X41X.03 ..
45 35287 SCREW, #8-32X .38 HMWATAP ...
55 308027 HOD,ACTUATOR-SHORT ..
57 58326 SPRING. HEIGHT ADJUST "
B8 58325 KNOB, HEIGHT ADJ PUSH BUTTON.
59 88329 GRIP. 750 OD W/ HOLE BI.ACK ..... A
60 9149 BRRT, CABLE RETAIN ., -
a1 48306 F‘ULLEY POWDER METAL —
62 £8336 BOLT. 475X .375 KHEH 1/4.20‘
54 1502 NUT. 1/4-20 AEGHEXCTALK ..
64 421430 CABLE, LIFT 21.50 - 80" ..
;. &5 300310 PIN,CLEVIS .310DIA+ 47586 ...
b 56 300311 BING, RETE .a1% 25“mu><5133 -3
B 87 48508 PULLEY.POWDER METAL ......
' 88 300817 PIN. CLEVIS 475DIA.X 81 Le
K &9 8260 PIN, HAIR 091 DIAX1.86LG ..
3 R 70 120375 NUT. 1/4-20 REGHEX . ...
. - 71 2403 CLEWIS, LIFT CABLE ...
K 4 72 120872 NUT. 1/4-20 REGSQ ..
‘ 73 39522 PIN, CLEVIS 312 X 812
., 74 121222 PIN, COTTER .08Q D!AX /.‘:L(.-u..
3 785 300335 " UFT COVER..
s 76 300340 SCREW. #10 X .78 HHPLAST 1.ovoeeeen st inoons o

s 11




- — Y A.l"l'fJ

F ALWAYS USE ORIGINAL EQUIPMENT

PAGE ©9/14

ALL UNNUMBERED
p- Lse of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
f 2quipment parts may void your warranty. WITH OPPOSITE SIDE 33226aC

-

P e o e b e e L e e -~



PAGE 18/14
v E 2 i

8554220 MOTIONIDRIVE ASSEMBL

KEY# PART#. DESCRIPTION
1 TRANSAXLE 940-007 ..
2 303108 PULLEY, 6.6 OD V4L T/A
E 3 50795 - KEY. HI-PRO 508 ?5D|Ax187WD .
3 4 22053 AING, RETEX ,58X.035TRUS100-62 .
b A s 54758 | - BELT, V 4L 82.00 56 DHWE. beverraens.
. 6 53768-858 BRACKET.TRANSAXLE ., .
i 3 7 180077 SCREW. 5/16-18X .75 HHG ..
ki ) 8 1488 NUT, /1618 REGHEXCTRLK ..ov.
g 180091 SCHEW, 5/16-18X2.50 HHC .........
E 10 120398 . WASHER, FLAT 344X .69X.065 ..
11 1408 NUT. 5/16-18 REGHExc‘mLK vttt rersse
. 12 325213 BRKT, T/A TORQ. .
13 180087 SCREW, 5/16-18X2.00 HHG ...
3 14 1498 NUT, 6/16-18 REGHEXCTRLK ..
3 15 180079 SCREW, 5/6-1BX1.00 HHE |,
16 138485 WASHER, EXLK .320X61X.03 .
17 1498 NUT, 5/16-18 REGHEXCTRLK .....
) 18 321849 LEVER, SHIFT LOW SF FNSFT .

- g 19 802760 CLAMP 625DIA .. .

. 20 180077 SCREW, 5716-18X .75 HHG ..

e 21 1498 NUT, 5/16-18 REGH EchHLK

S 22 310356 HAKT. PIVOT SH LEV ..

- 23 180020 SCREW, 1/4-20X .75 HHG ..

S 24 . 1502 NUT, 1/d-20 REGHEXCTRLK ...

: 25 300638 LEVER, SHIFT URPPER SOF 1/2‘ d
K y 26 810285 SF‘HING TORS. .56X. 86X, 095 ,
i L 27 187185 PIN, COTTER . 126 DIAX1 COLG .. i
1 28 120238 NUT, 17213 HEXJAM.....

22 55814 KNOR. ROUND 1.50DIA OR GAIP ..

B Lty at1208 COVER PLAST!C LF POIO/F43E0-E ......,,.....

3 31 311257.853 BRACKET COVER F-5 FNDR SHIFT ..

4 32 1841 CLAMP, SPRG 1.17"ID ..........

¥ 38 atiamn SCREW, 1/4-15X.64/,52 HILOHHWA

3 a4 321844 ROD, CONNECTING, SHIFT ..

o ¥ 28 137185 PIN, COTTER .125 DIAX1,00LG .. i
N ag R71RR BALL JOINT 548 THD SHORT £TUD ...
S a7 124925 NUT, ¥8-24 REGHEXJAM ...

L A8 120382 WASHER, REGSFTLK. aasx 68X.10 ..
E 39 120360 NUT, 8-24 REGHEX ...
E: 3 49 323212 BRKT, SHIFT ...ccuo.r.o..
.8 b a1 87157 WASHER, 750X 250 SP- mNSAXLE
X 42 56255 SCREW, 1/4:28X .75 NYLHHG ..........,

* ORDER INDIVIDUAL PARTS. "‘-:.'t

13




S : ' PAGE 11/14
: . o

REPAIR PARTS

ENGINE Pg
ENGINE
.

e

ARGNA .
RETAlL &

REF.

ENGINE SHEAVE
DECK ASEY,FINAL

SEE DETAIL A&
| FOR ASSEMBL
TQ FRAME

HREFER YO
TIRE TREAD
PAGE

E: ALWAYS USE ORIGINAL EQUIPMENT
PS. Use of service/replacement parts olher than
al equipment parts may void your warranty,

332252C

Mo e



PAGE 12/14

1T Uy UZ:lEp

L4 §

554-220  DRIVE ASSEMB}

KEY# PART4 DESCRIPTION

% 49836 BELT GUIDE ..
51 - 271184 NUT, §/16-18 HEXKEPS
Ge 120393 WASKER, FLAT .344XHBSX.U65
53 1448 NUT, 516-18 REGHEXCGYRLK ....
54 331838 " ASSY, PEDAL, BRAKE. CLLTCH 1
| 5g 219676 PIN, CLEVR S00DX4.871G ..., 1
56 2668 WASHER, FLAT 504X .76X.055 4
57 831872 SPACER, SLEV .53 X .62X1.240 . 1
58 85180 PIN, HAIR .091 DIAX1.82LG . 1
59 48761 PAD,GLUTCH/BRAKE FEDAL .. 1
80 321969 IDLERA ARM BRKT TRACTION ..., 1
61 3pa58g BOLT, .625X .135 HHSH.5715-18 1
62 45802 WASHER. FLAT 238X a7X.11 1
63 1488 NUT, 5/18-18 REGHEXCTRLK .. 1
3 &4 327867 SPRING,&/4 ODX7.75X 081 TENS! |
BS 26869 RETAINER BELT... el
3 &8 35374 PULLEY, IDLER VAl 3.06X 2. e |
1 67 45892 BOLT, 2/8-16X1.50 CARR . 1
h: 68 1499 *NUT, VE-16 REGHXCTALK ... 1
3 69 a3a17e . © CLUTCH ROD ASBY, ,268 DIA 2.92 . 1
7 326780 SPRING,3/BODX2.18 X.055 TENSION 1
¢ 77 323210 BRKT, TRCTN .. 1
73 46824 BOLT, 500X 188 HHSH 5/16-38 .. 1
el 74 1498 NUT, 5/16-18 REGHEXCTRL 1
s E 75 333263 - 8F ROD, BRAKE .. 1
A 76 813881 SPRING, GLUTCH 625 OO .. 1
e : 77 50352 C o NUT, 1/4-80 WRFLLK TOPLOGK .. N |
: 78 42000 - TIRE & RIM, PU 18X6:SX8TURFWHI S 2
. P TIRE " SEE TIRE TREAD PAGE ' g
. 77-% 74167 CVALVE STEM ..o ermsinevenen 2
y k- 742 36182 FUB civisomerreressrasierecmmmsessnmnien " 2
75 52020 KEY, SQUAAE 187SQX2 251G . 2
3 3 ao 642 WASHER, FILAT 755X5:31X.075 4
g B1 42815 WASHER, ELAT .755XY.53%.07 .2
& R 82 36625 RING, AETEX .57X, osmusm 75 . e
4 3 a3 40384 HuB CAP 1.500I1D X 7/8LG .. VP P15, SRS 2

15




Y
Wi

PAGE 13/14

|

5 .'

LR J..".’.P

3554.220 REPAIR PARTY |

g

i
5 REE, 3
. CMASSIS & 3
" HOOD PG.
A g

; REF.
g CHASSIS & HOGD Pa,
A MAINFRAME NN =

iTE: ALWAYS USE ORIGINAL EQUIPMENT 4
ATS. Use of service/replacement parts other than

inal equipment parts may void your warranty. 2314138 |

16



PAGE 14/1d
3

! KEY# PART# DESCRIPTION
. 1 ENGINE 19-12HP P& S 34 (SEEENGINE MANIIA
. 2 50947 SCAEW, 3/8-16X1.26 WAHHTAPBLKP
: 3 138485 WASHER, EXi.K .384X.80X,04.. -
- 3 4 57908 MLIFFI ER-DOM/EXP RDUND
" 3 § 46708 GASKET, MUFFLER ...
. ] 8 54767 SHIELD. HEAT,FOR ROUND MUFFLE
P K 3 7 54980 SCREW, 6/16-18X3.50 HHC
P a 56472 DEFLEC TOR SIDE QUT (BS222573)
4 9 asz87 SCREW, #8-32X .38 MHWATAP ...,
. 10 314089 TANK, FUEL 1 GAL  GCLEAR ..
i 11 300303 SCRFW, 25X, 75X 61HHWAPLASTIT
g 4 12 42258 - TUBING, .25X.50X BULK GAS LINE
3 : 13 47345 CLAMP, FUEL LINE RED..,
g 14 48704 CAP, GAS 1-1/2.7 THD BLK ..
g 15 67444 TIE, GABLE BLACK NYLON §.62 -
o i 16 56434 CONTROL, THROTTLE LF 12HP 205
17 159541 BCREW, 10-24X 83 PHELTMA .
18 308459 NUT. #10.24 HXHONYLK..........
19 50607 KNOB, ROUND THROTTLE
: 3 22 325547 ©IL. DRAIN VALVE ASSEMBLY ...,
28 327422 CAP.OIL DRAIN VALVE ASM.YELLOW
7 B 24 328042 953 CENTER SUPPCRT, FLASTIC DASH
a3 25 328685 TINNERMAN GLIP CR114-1024-4.,.......
. 26 300303 SCREW, .26X,75X 51 HHWAPLASTITE
a8 27 274707 SORRW, 10.24X .60 WaH!HMA......... —

17




PAGE @1/11
7

]

_REPAIR PARTSE |

-

E: ALWAYS USE ORIGINAL EQUIPMENT - ALL (il
115, Use of service/replacement parts other than ITEMS ARE: RCHANGEABLE

y "l‘i. 3
pinal equipment parts may void your warranty. WATH @RFOSITE SIDE 321244C 1




& uaTUds 12p

E3553-220

KEY# PART#

1 d21982-853
] 57010

3 1498

4 317017

5 314702

& 120230

7 1498

8 45602

-] 125216

10 1458

11 811237-953
12 57072

13 120393

14 1498

15 311236-353
i 140078

17 58247

18 1498

19 313372-853
20 310672

21 180077

22 1408

28 3141 19-858
24 180077

25 1203¢3

26 1488

27 313588
271 314272
272 314274
278 813570

28 35498

29 138485

30 321146

31 314273

32 22285
33 1500

34 321144

35 313577

36 313584

a7 325751

38 22265

39 1800 -

40 12229-853
40-1 313510-853
40-2 30eg7a
40-3 41801

41 180113

42 45602

43 321145

a4 44148

EL) 180081

46 44108

47 35410

a4 802267

49 14498

50 50524

31 126216

52 1448

53 &14099-353
54 180078

[ 58247

56 1488

87 51940

58 1499

3 320805-853
[le] 1498

61 180077

" WASHER, FLAT 344X 88X 065

DESCRIPTION

DEGK, MOWER 30° .....,,
GUIDE, BELT §/16-18 THD ..o
NUT. 5/16.18 REGHEXCTRLK |
BRAGKET CHUTE MOUNT .

SPACER, SLEV .344X4.00X £00PM -

BOLT, 5/16-18X1,25 CABRLN ...
NUT, 5/16-16 REGHEXCTRLK ..
WASHER, FLAY aaax,s'zxns
BOLT. 5/16-18X .75 CARALN ..

MUT, 5/96.18 F(EGHEXCTFILK

BRAGKET, MOUNTING. FRONT o™

BOLT, 5/18-10% BSGAFIFILN

ary

=l

T S
Rl B I N N Ry

WASHER, FLAT .344X .£9X.065.. .

NUT, 8/18-18 REGHEXCTHIK ..
8RACKET, BAR, TQW, F'HONT,.
SCREW, 516-18X1,00 HHE .,
NUT, ADJUST ..

NUT, 5/16-18 F!EGHEXCTRLK

ARSY., TUBE, PiV

SUPPORT,PIVOT TUBE :
SCREW, 5/16-18X .76 HHG ...
NUT. 5/16-18 HEGHEXCTFILK
ASSY UFT BRKT. . o

SCREW. 5H6-18X 75 HHG ...,

NUT, 616-18 QEGHEXGTHLK
ASSEMBLY QUILL ..ovrvrevinie.
QUILL, MACHINED CAST!NG
TUBE, SPACER, STEEL ..

BRNG, BALL 620d-2AA ca

RO = RS R O = & b 1

SCREW, 5/16-18X . 75 WAHHTAP |
WASHER EXLK .320X.81X03 ...
SPAGER, SLEV .700X1, 250X %)
PULLEY ASSEMBELY ..,

WASHER, FLAT 5153(1 38)( 119F' .

NUT, 1/2-18 REGHCTRLK ...
SHAFT, QUILL 30" MOWER ..
SHIELD DUST, BEARING ...
HUB, BUADE ADAPTOR:,.,

RLADE, 30" TD MOWER 1.4 wma‘.... N

WASHER FLAT .515X1.38%,115PL ..
NUT, 1/2-18 REGHCTREK ..
BRACKET IDLER ASSEMBLY
BRACKET, ARM, IDLER _.
BRAKE PAD - HARD - 232AF .
RIVET, OVSET 187DIAX SOLG ST
SCREW, 8/16-18X3.00 HHG .. "
WASHER, FLAT .333X s7x119
SPACER, SLEV .322X 63)(2310
NUT, 5/16-18 HWDFLCTRLK. .
SCF[EW 5/16-18%X1,25 HHG ..
NUT, 8/16-18 HWDFLGTRLK...
SPHING 071 X 62 X 4,37,
LINK,,
NLIT, 5’16 78 REGHEXCTHLK
SPACER ..

BOLT, 5/16. 18X 75 CARGI N .
NUT, §/16-18 REGHEXCTHLK ..
BRACKET, BAR, REAR STABIL .,
SCREW, 5716-18X%1.00 HHG |,
NUT, ADJUST .,

NUT, 5/18-18 REGHEXOTRLK
BOLT, .500X 437 FIHSH 3/8- 15 ......
NUT, 3/8-18 REGHXCTRLK . ...
BFIACKE" LIFT BaR 30*.,

NUT, §/16-18& HEGHEXO‘I‘RLK
SCREW. 5/16-18X .75 HHC ..

PAGE  82/11

19




PARTS. Use 0

NOTE: ALWAYS USE
i service/replacement

t parls may void yaur warranty.

:
' _ PAGE 83/11
p.2

¢

REPAIR| PARTS

SEE DWG #321244 FOR PARTS
ASSY OF PAINTED DECK

AcF.
ENGINE BHIVE

SHAFT

o

Weaes

ORBRIGINAL EQUIPMENT ALL UNHUMBERED
paris other than ITEMS ARE IN ERCHANGEABL
WITH OP'*0SITE SIDE

325642GC B

original equipmen

20




KEY# PART#
1 .

2 801340
3 22265
4 39650
5 45074
& 25210
7 3oBsa
& 1489

9 810724
10 321147
11 42817
12 58180
13 815314
14 14975
15 304424
18 326048
17 26855
20 120883
2 182764
22 48930
23 1489

PAGE B4/11
v .3

 FINAL DECK ASSEMBLY
b et

E3554.220 "
DESCRIPTION

DECK ag" Asay ...,

BOLT, 3/8-16X2.50 CARH ... oo

WASHER, FLAT 515X1.38X 11951,
RETAINER, EELT-..
PULLEY, IDLER V4l 3.06X 75

WASHER, FLAT .386X1.25X 09HTS "
RETAINF?, 8ELT

i aeeneren

NUT, 3/8-16 REGHXOTRLK .........oe

HOQK, 5, 10 GA. STEEL
BELT, V4L 54.0 - MOD SEC.....
PIN, 495X1.750 GLEVIS-SHORT ...
PIN, HAIR Q91 DIAX1.62LG ..........
CHUTE DEFLECTOR 30" DECK
SPRING, TORSION GHUTE DEFLEGT
ROD,PIVOT DEGK S120X7.25 ...
PULLEY,ENG2.840F/5,50/3.000 ..
KEY, SQUARE 2508QX2.50LG ...
WASHER, REGSP 11K, 458X, 78X.15 .
SCREW, 7/16-20X3.25 HHC ......... ...
SCHEW, 3/8.16X7.50 HHC ..,
NUT, 3/8.18 REGHXCTALK...........

* ORDER INDIVIDUAL PARTS

...........

an

21




PAGE ©5/11

PARTSE

FBTE: ALWAYS USE ORIGINAL EQUIPMENT

FRTS. Use of service/replacement parts other than ITEMS %lél'
mal equipment parls may void your warranty, WITH

A

RCHANGEABLE
DSITE SIDE 33




PAGE  ©6/11

- - un_-.l.\)l“

E3554.220

2 KEY # PART # DESCRIPTION

1 331453 WIRE HARNESS SF 8-12B4S W/AMM "
2 41482 PRESS CUIP, 1,3801.G 255D ... i
3 303064 ASSY LIGHT WIRE-14 TURN ...
4 52572 BULB, HEADLAMP ...t vvovsic oo eonsemns G o
5 57444 TIE. CABLE BLACK NYLON 5.62L .. L
I3 41482 PRESS CLIP,1.380LG 25510 ETTYTTr . Y
7 327354 SWITCH.IGNITION & LIGHTS DELTA. i N |
8 327234 CUP-IGN (OFF-LIGHT-ON-START) ...} |
) azr2as CAP-1GN INSIDE . P .
10 327352 NUT, 5/8-BACME DELTA FOR BCOT...... e |
1 327350 KEY JIGNITION __. ‘ .
iR §7478 SWITCH,SCR MNT DP NC NO DLK ... .l
13 300302 SCREW, #10 X .50 HHTAPPSY BLK ... . wend
15 53718 SOLENDID ....ovceri e w1
16 187745 SCREW, 1/4-20X 75 HXSEMMA . ... -2
17 1054 WASHER, FLAT 281X1.00X,063., |
18 1502 NUT, 1/4-20 REGHEXCTRIK ... v
19 271172 NUT, 1/4-20 REGHEXKEPS ... w1
20 271187 NUT, 6/16-24 HKEPS ... " W2
21 57444 - TIE, CABLE BLACK NYLON 5. ... W1
22 56511 WIRE, GROUND, 125" ... . ol
23 271184 NLIT, 5/16-18 HEXKEPS .., - 1
24 57647 SWITCH, SEAT ver veverars §
25 160505 SCREW, 1/4-20X 3BPHPNHMA . cocro oot 2
28 502257 BATTERY, 12V ..t .1
27 329178 BATTERY BRACKET ........... el
28 995248 SOREW, 1/4-20X .50 WKHHTAP e
26 5149 BRAGKET, CABLE RETAINER ... 't
30 187745 SCREW, 1/4-20X .75 HXSEMMA |
31 1502 NUT, 1/4-20 REGHEXCTRLK ....... e 1
] 32 180020 SCREW, 1/4-20X .76 MHC ... -
; 33 271172 NUT, 1/4-20 REGHEXKEPS . . -
J 34 302081 FLSE SPADE TYPE 82V 15A ... pe 1
K as 308201 INSULATOR, BATTERY BOOT EURO e
A :;1 a8 322208 SPLIGER ....cc.oovcovnn, e 1
k. Bl .
B i WIRING SCHEMATIC

%ﬁgﬁi—— —

x|

=
i e i Y SO

XTUTON St sy
FOSITION {GIMTLIBIS,
OFF. e
RUN/LIGHT -tk
| RUN [
SIARY ] fo

153

23




PAGE ©7/11

REPAIR

TN

B3002A

- : 24

o
k. I
T ——— ——— .
i —

s




- me— = m e

.

KEY# PART#

1 408602
2 305603
a 329371
4 €85802

-] 6DbA24

7 18010
8 305770
8 07383
10 310853
1 402214
12 311384
13 351014
14 65903

K .
vvvv 3
"
Mg
e r

. P

4 L
Q. 1
" .
A p
L %

ol 3

-
- 3
N

DESCHI PTION

FOAM HDOD AX15 «.....oeeccee e

PAD, 18 X 8 FOAM HOQD ..........
DECAL, DASH PLAIN EXPORT..

DECAL WARNING, FRENCH/GERMAN
PECAL, INSTRUGT CONSULE TOP GER...

PAGE ©8/11
P. 14

LY |

ﬁ.

. DECAL ASSEMB

......

............

DECAL, TWV &S ........

DECAL, GAUTION TRIANGLE EURGPE -

DECAL. INSTR, CONSO!E TOP
RECAL, DANGER ENGLISH.......
DECAL, HEIGHT ADJUST .........

DECAL SHIFT REV/INELUTRAL ...

DECAL SHIFTER FOSITION ...,

DEGAL, BRAKE/CLUTCH ISG oo™

ENGL ...l




PAGE 89/11




E3554.220

fEV#

Dy

-

PART ¥
a280%6
829075
329077
w7062

PAGE 18/11

SSEM




_— ' T PAGE 11/11

KEY # PART# BESCHIPTION. s
1 210384 SEAT MICHIGAN, Wisw HOLE .
aBosay STEERING WHEEL ...............3-.,
~PARTS BAG, ASSY SEAT/STEE
120398 "WASHER, FLAT,.
120658 g
180077 ;
456378 2
BBATTERY AC
BATTERY ACID MAY BE PURGHASED AT
o




